

## 網走厚生病院化学療法レジメン一覧

2021.12.20現在

胃がん		
レジメン名	薬剤情報	投与間隔
XELOX	CAP(d1-14)、I-OHP: 130mg/m <sup>2</sup> (d1)	3週毎
S-1+CDDP	S-1(d1-21)、CDDP: 60mg/m <sup>2</sup> (d8)	5週毎
XP	CAP(d1-14)、CDDP: 80mg/m <sup>2</sup> (d1)	3週毎
SOX+T-mab	S-1(d1-14)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、I-OHP: 130mg/m <sup>2</sup> (d1)	3週毎
T-mab+XP	CAP(d1-14)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、CDDP: 80mg/m <sup>2</sup> (d1)	3週毎
SOX	S-1(d1-14)、I-OHP: 100~130mg/m <sup>2</sup> (d1)	3週毎
CPT-11+CDDP	CPT-11: 70mg/m <sup>2</sup> (d1)、CDDP: 80mg/m <sup>2</sup> (d1)	4週毎
wCPT-11(3投1休)	CPT-11: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
2wCPT-11	CPT-11: 100mg/m <sup>2</sup> (d1.d15.d29)	7週毎
biweeklyPTX	PTX: 1400mg/m <sup>2</sup> (d1)	2週毎
wPTX(3投1休)	PTX: 80mg/m <sup>2</sup> (d1.d8.d15)	4週毎
3wDOC(1投2休)	DOC: 60mg/m <sup>2</sup> (d1)	3週毎
3wPTX(1投2休)	PTX: 210mg/m <sup>2</sup> (d1)	3週毎
mFOLFOX6	I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
S-1+CDDP(CDDP15mg)	S-1(d1-28)、CDDP: 15mg/m <sup>2</sup> (d8.d22.d36)	6週毎
S-1+PTX	S-1(d1-14)、PTX: 50mg/m <sup>2</sup> (d1.d8)	3週毎
S-1+PTX+T-mab	S-1(d1-14)、PTX: 50mg/m <sup>2</sup> (d1.8)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)	3週毎
wPTX+T-mab	PTX: 80mg/m <sup>2</sup> (d1.d8.d15)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1) ※T-mabは3週毎、PTXは4週毎	4週毎
nab-PTX	nab-PTX: 260mg/m <sup>2</sup> (d1)	3週毎
Ramucirumab+nab-PTX	RAM: 8mg/kg(d1.d15)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
T-mab+SP(3w)	T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、S-1(d1-14)、CDDP: 60mg/m <sup>2</sup> (d1)	3週毎
S-1+DOC	S-1(d1-14)、DOC: 40mg/m <sup>2</sup> (d1)	3週毎
weekly-nab-PTX	nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
Ramucirumab+PTX	RAM: 8mg/kg(d1.d15)、PTX: 80mg/m <sup>2</sup> (d1.d8.d15)	4週毎
Nivolumab(2週毎)	Nivolumab: 240mg(d1)	2週毎
Nivolumab(4週毎)	Nivolumab: 480mg(d1)	4週毎

肺がん		
レジメン名	薬剤情報	投与間隔
BEV+PEM+CBDCA	BEV: 15mg/kg(d1)、PEM: 500mg/m <sup>2</sup> (d1)、CBDCA: AUC=6(d1)	3週毎
BEV+PEM+CDDP	BEV: 15mg/kg(d1)、PEM: 500mg/m <sup>2</sup> (d1)、CDDP: 75mg/m <sup>2</sup> (d1)	3週毎
CBDCA+Pemetrexed	CBDCA: AUC=5(d1)、PEM: 500mg/m <sup>2</sup> (d1)	3週毎
Pemetrexed	PEM: 500mg/m <sup>2</sup> (d1)	3週毎
CDDP+Pemetrexed	CDDP: 75mg/m <sup>2</sup> (d1)、PEM: 500mg/m <sup>2</sup> (d1)	3~4週毎
CDDP+GEM	GEM: 1000mg/m <sup>2</sup> (d1.d8)、CDDP: 80mg/m <sup>2</sup> (d1)	3週毎
Pembrolizumab+PEM+CBDCA	Pembrolizumab: 200mg(d1)、PEM: 500mg/m <sup>2</sup> (d1)、CBDCA: AUC=5(d1)	3週毎
Pembrolizumab+PEM+CDDP	Pembrolizumab: 200mg(d1)、PEM: 500mg/m <sup>2</sup> (d1)、CDDP: 75mg/m <sup>2</sup> (d1)	3週毎
Pembrolizumab+PEM	Pembrolizumab: 200mg(d1)、PEM: 500mg/m <sup>2</sup> (d1)	3週毎
Nogitecan	NGT: 1mg/m <sup>2</sup> (d1-d5)	3~4週毎
CDDP+DOC	DOC: 60mg/m <sup>2</sup> (d1)、CDDP: 80mg/m <sup>2</sup> (d1)	4週毎
CDDP+VNR	VNR: 25mg/m <sup>2</sup> (d1.d8)、CDDP: 80mg/m <sup>2</sup> (d1)	3~4週毎
AMR	AMR: 40mg/m <sup>2</sup> (d1-d3)	3~4週毎
DOC	DOC: 60mg/m <sup>2</sup> (d1)	3週毎

VNR	VNR: 25mg/m <sup>2</sup> (d1.d8)	3週毎
BEV+CBDCA+PTX	CBDCA: AUC=6(d1)、PTX: 200mg/m <sup>2</sup> (d1)、BEV: 15mg/kg(d1)	3週毎
CPT-11+CDDP	CPT-11: 60mg/m <sup>2</sup> (d1.d8.d15)、CDDP: 60mg/m <sup>2</sup> (d1)	4週毎
Adjuvant CDDP+VNR	CDDP: 50mg/m <sup>2</sup> (d1.d8)、VNR: 25mg/m <sup>2</sup> (d1.d8.d15.d22)	4週毎
CBDCA+PTX	CBDCA: AUC=6(d1)、PTX: 200mg/m <sup>2</sup> (d1)	3週毎
CPT-11+CDDP(short)	CPT-11: 60mg/m <sup>2</sup> (d1.d8.d15)、CDDP: 60mg/m <sup>2</sup> (d1)	4週毎
CBDCA+Etoposide	VP-16: 80mg/m <sup>2</sup> (d1-d3)、CBDCA: AUC=5(d1)	3週毎
Nivolumab(2週毎)	Nivolumab: 240mg(d1)	2週毎
Nivolumab(4週毎)	Nivolumab: 480mg(d1)	4週毎
wGEM	GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)	4週毎
CDDP+Etoposide(高齢者用)	VP-16: 60~80mg/m <sup>2</sup> (d1-d3)、CDDP: 25mg/m <sup>2</sup> (d1-d2)	3週毎
BEV+Erlotinib	Erlotinib:(連日)、BEV: 15mg/kg(d1)	3週毎
CBDCA+GEM	CBDCA: AUC=5(d1)、GEM: 1000mg/m <sup>2</sup> (d1.d8)	3週毎
CBDCA+nab-PTX	CBDCA: AUC=6(d1)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	3週毎
CBDCA+GEM+PTX	CBDCA: AUC=5(d1)、GEM: 800mg/m <sup>2</sup> (d1)、PTX: 90mg/m <sup>2</sup> (d1.d8)	3週毎
Ramusirumab+DOC	RAM: 10mg/kg(d1)、DOC: 60mg/m <sup>2</sup> (d1)	3週毎
Pembrolizumab(3週毎)	Pembrolizumab: 200mg(d1)	3週毎
Pembrolizumab(6週毎)	Pembrolizumab: 400mg(d1)	6週毎
Durvalumab	Durvalumab: 10mg/kg(d1)	2週毎
Atezolizumab	Atezolizumab: 1200mg(d1)	3週毎
Pembrolizumab+CBDCA+nab-PTX	Pembrolizumab: 200mg(d1)、CBDCA: AUC=6(d1)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	3週毎
BEV+CBDCA+nab-PTX	BEV: 15mg/kg(d1)、CBDCA: AUC=6(d1)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎 (BEV維持療法は3週毎)
Atezolizumab+CBDCA+Etoposide	Atezolizumab: 1200mg(d1)、CBDCA: AUC=5(d1)、VP-16: 100mg/m <sup>2</sup> (d1-d3)	3週毎
Atezolizumab+CBDCA+nab-PTX	Atezolizumab: 1200mg(d1)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)、CBDCA: AUC=6(d1)	3週毎
Atezolizumab+CBDCA+PEM	Atezolizumab: 1200mg(d1)、PEM: 500mg/m <sup>2</sup> (d1)、CBDCA: AUC=6(d1)	3週毎
Atezolizumab+CBDCA+PTX+BEV	Atezolizumab: 1200mg(d1)、BEV: 15mg/kg(d1)、PTX: 200mg/m <sup>2</sup> (d1)、CBDCA: AUC=6(d1)	3週毎
Nivolumab+Ipilimumab	Nivolumab: 360mg(d1)、Ipilimumab: 1mg/kg(d1.d22)	6週毎

### 食道がん

レジメン名	薬剤情報	投与間隔
3wDOC(1投2休)	DOC: 70mg/m <sup>2</sup> (d1)	3週毎
5FU+CDDP	5-FU: 800mg/m <sup>2</sup> (d1-d5)、CDDP: 80mg/m <sup>2</sup> (d1)	4週毎
TPF(DOC+CDDP+5-FU)	DOC: 50mg/m <sup>2</sup> (d1)、CDDP: 70mg/m <sup>2</sup> (d1)、5-FU: 700mg/m <sup>2</sup> (d1-d5)	3週毎
Nedaplatin+5-FU	NDP: 90mg/m <sup>2</sup> (d1)、5-FU: 800mg/m <sup>2</sup> (d1-d5)	4週毎
Nivolumab(2週毎)	Nivolumab: 240mg(d1)	2週毎
Nivolumab(4週毎)	Nivolumab: 480mg(d1)	4週毎

### 肝がん

レジメン名	薬剤情報	投与間隔
Atezolizumab+BEV	Atezolizumab: 1200mg(d1)、BEV: 15mg/kg(d1)	3週毎
Ramucirumab	Ramucirumab: 8mg/kg	2週毎

### 頭頸部がん

レジメン名	薬剤情報	投与間隔
weekly-DOC(3投1休)	DOC: 30mg(d1.d8.d15)	4週毎
DOC	DOC: 20mg(d1.d8.d15.d22)	3ヶ月毎

**泌尿器科腫瘍**

レジメン名	薬剤情報	投与間隔
CBDCA単独(セミノ-マ)(1投2休)	CBDCA: 400mg/m <sup>2</sup> (d1)	3週毎
GC(GEM+CDDP)	GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)、CDDP: 70mg/m <sup>2</sup> (d2)	4週毎
GEM(3投1休)	GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)	4週毎
MEC	MTX: 30mg/m <sup>2</sup> (d1.d15)、EPI: 50mg/m <sup>2</sup> (d1)、CDDP: 100mg/m <sup>2</sup> (d2)	4週毎
DOC+PSL(prostatic cancer)	DOC: 70~75mg/m <sup>2</sup> (d1)、PSL: 10mg/日(連日)	3週毎
Cabazitaxel+PSL	CAB: 20~25mg/m <sup>2</sup> (d1)、PSL: 10mg/日(連日)	3週毎
BEP	CDDP: 20mg/m <sup>2</sup> (d1-d5)、VP-16: 100mg/m <sup>2</sup> (d1-d5)、BLM: 30mg(d1.d8.d15)	3週毎
GC(GEM+CBDCA)	GEM: 800mg/m <sup>2</sup> (d1.d8.d15)、CBDCA: AUC=4(d2)	4週毎
TIN(UC)	PTX: 175mg/m <sup>2</sup> (d1)、NDP: 70mg/m <sup>2</sup> (d1)、IFM: 1500mg/m <sup>2</sup> (d1-d3)、メスナ: 300mg/m <sup>2</sup> (d1-d3)	4週毎
トーリセル	トーリセル: 25mg(d1)	毎週
Nivolumab(2週毎)	Nivolumab: 240mg(d1)	2週毎
Nivolumab(4週毎)	Nivolumab: 480mg(d1)	4週毎
Pembrolizumab(3週毎)	Pembrolizumab: 200mg(d1)	3週毎
Pembrolizumab(6週毎)	Pembrolizumab: 400mg(d1)	6週毎

**大腸がん**

レジメン名	薬剤情報	投与間隔
FOLFIRI	CPT-11: 150mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
BEV+FOLFIRI	BEV: 5mg/kg(d1)、CPT-11: 150mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
mFOLFOX6	I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
BEV+mFOLFOX6	BEV: 5mg/kg(d1)、I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
FOLFOXIRI+BEV(12コース目まで)	BEV: 5mg/kg(d1)、CPT-11: 165mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、I-OHP: 85mg/m <sup>2</sup> (d1)、5-FUciv: 3200mg/m <sup>2</sup> (d1-2)	2週毎
FOLFOXIRI+BEV(13コース目以降)	BEV: 5mg/kg(d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUciv: 3200mg/m <sup>2</sup> (d1-2)	2週毎
XELOX	CAP(d1-14)、I-OHP: 130mg/m <sup>2</sup> (d1)	3週毎
XELOX+BEV	CAP(d1-14)、BEV: 7.5mg/kg(d1)、I-OHP: 130mg/m <sup>2</sup> (d1)	3週毎
SOX+BEV	S-1(d1-14)、BEV: 7.5mg/kg(d1)、I-OHP: 130mg/m <sup>2</sup> (d1)	3週毎
IRIS+BEV	S-1(d1-14)、BEV: 5mg/kg(d1.d15)、CPT-11: 100mg/m <sup>2</sup> (d1.d15)	4週毎
S-1+CPT-11(IRIS)	S-1(d1-14)、CPT-11: 100mg/m <sup>2</sup> (d1.d15)	4週毎
wCPT-11(3投1休)	CPT-11: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
2wCPT-11	CPT-11: 150mg/m <sup>2</sup> (d1.d15.d29)	7週毎
w(I-LV+5FU)(6投2休)	I-LV: 250mg/m <sup>2</sup> (d1.d8.d15.d22.d29.d36)、5-FU: 600mg/m <sup>2</sup> (d1.d8.d15.d22.d29.d36)	8週毎
IRIS+C-mab(biweekly)	S-1(d1-14)、CPT-11: 100mg/m <sup>2</sup> (d1.d15)、C-mab: 500mg/m <sup>2</sup> (d1.d15)	4週毎
P-mab+CPT-11	P-mab: 6mg/kg(d1)、CPT-11: 150mg/m <sup>2</sup> (d1)	2週毎
P-mab+FOLFIRI	P-mab: 6mg/kg(d1)、CPT-11: 150mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
P-mab+mFOLFOX6	P-mab: 6mg/kg(d1)、I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
P-mab	P-mab: 6mg/kg(d1)	2週毎
Ramucirumab+FOLFIRI	RAM: 8mg/kg(d1)、CPT-11: 150mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
C-mab+CPT-11	C-mab(初回): 400mg/m <sup>2</sup> (d1.d8.d15.d22.d29.d36.d43)、C-mab(2回目以降): 250mg/m <sup>2</sup> (d1.d8.d15.d22.d29.d36.d43)、CPT-11: 150mg/m <sup>2</sup> (d1.d15.d29)	7週毎
C-mab	C-mab(初回): 400mg/m <sup>2</sup> (d1)、C-mab(2回目以降): 250mg/m <sup>2</sup> (d1)	毎週
C-mab+FOLFIRI	C-mab(初回): 400mg/m <sup>2</sup> (d1.d8)、C-mab(2回目以降): 250mg/m <sup>2</sup> (d1.d8)、CPT-11: 150mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
Nivolumab(2週毎)	Nivolumab: 240mg(d1)	2週毎
Nivolumab(4週毎)	Nivolumab: 480mg(d1)	4週毎

### 小腸がん

レジメン名	薬剤情報	投与間隔
mFOLFOX6	I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎

### 乳がん

レジメン名	薬剤情報	投与間隔
3wFEC(1投2休)	EPI: 60~100mg/m <sup>2</sup> (d1)、CPA: 500mg/m <sup>2</sup> (d1)、5FU: 500mg/m <sup>2</sup> (d1)	3週毎
3wEC(1投2休)	EPI: 60~100mg/m <sup>2</sup> (d1)、CPA: 600mg/m <sup>2</sup> (d1)	3週毎
3wPTX(1投2休)	PTX: 210mg/m <sup>2</sup> (d1)	3週毎
wPTX(3投1休)	PTX: 80mg/m <sup>2</sup> (d1.d8.d15)	4週毎
wVNR(2投1休)	VNR: 25mg/m <sup>2</sup> (d1.d8)	3週毎
3wT-mab(1投2休)	T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)	3週毎
3wDOC(1投2休)	DOC: 60mg/m <sup>2</sup> (d1)	3週毎
wCPT-11(3投1休)	CPT-11: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
DOC+T-mab(1投2休)	T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、DOC: 75mg/m <sup>2</sup> (d1)	3週毎
Halaven	Halaven: 1.4mg/m <sup>2</sup> (d1.d8)	3週毎
wPTX(毎週)+wT-mab(毎週)	T-mab(初回): 4mg/kg(d1)、T-mab(2回目以降): 2mg/kg(d1)、PTX: 80mg/m <sup>2</sup> (d1)	毎週
wPTX+3wT-mab+3wPERJETA	Per(初回): 840mg(d1)、Per(2回目以降): 420mg(d1)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、PTX: 80mg/m <sup>2</sup> (d1)	3週毎
wPTX	PTX: 80mg/m <sup>2</sup> (d1)	毎週
T-mab+S-1	S-1(d1-28)、T-mab: 2mg/kg(d1.d15.d29)	6週毎
DOC+CPA(1投2休)	DOC: 75mg/m <sup>2</sup> (d1)、CPA: 600mg/m <sup>2</sup> (d1)	3週毎
PTX+BEV	PTX: 90mg/m <sup>2</sup> (d1.d8.d15)、BEV: 10mg/kg(d1.d15)	4週毎
Kadcyla	Kadcyla: 3.6mg/kg(d1)	3週毎
T-mab+VNR	T-mab(初回): 4mg/kg(d1.d8.d15)、T-mab(2回目以降): 2mg/kg(d1.d8.d15)、VNR: 25mg/m <sup>2</sup> (d1.d8)	3週毎
PERJETA+T-mab+DOC(1投2休)	Per(初回): 840mg(d1)、Per(2回目以降): 420mg(d1)、T-mab(初回): 8mg/kg(d1)、T-mab(2回目以降): 6mg/kg(d1)、DOC: 75mg/m <sup>2</sup> (d1)	3週毎
GEM(2投1休)	GEM: 1250mg/m <sup>2</sup> (d1.d8)	3週毎
dose-dense EC	EPI: 90mg/m <sup>2</sup> (d1)、CPA: 600mg/m <sup>2</sup> (d1)	2週毎
AC followed by DOC	DXR: 60mg/m <sup>2</sup> (d1)、CPA: 600mg/m <sup>2</sup> (d1)、4コース後、DOC: 75mg/m <sup>2</sup> (d1)	3週毎
nab-PTX(1投2休)	nab-PTX: 260mg/m <sup>2</sup> (d1)	3週毎
Atezolizumab+nab-PTX	Atezolizumab: 840mg(d1)、nab-PTX: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎

### 膵・胆道がん

レジメン名	薬剤情報	投与間隔
biweekly-GEM(1投1休)	GEM: 1000mg/m <sup>2</sup> (d1.d15)	4週毎
S-1+GEM	S-1(d1-14)、GEM: 1000mg/m <sup>2</sup> (d1.d8)	4週毎
wGEM(3投1休)	GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)	4週毎
GC	CDDP: 25mg/m <sup>2</sup> (d1.d8)、GEM: 1000mg/m <sup>2</sup> (d1.d8)	3週毎
GEM+CDDP+S-1	S-1(d1-7)、GEM: 1000mg/m <sup>2</sup> (d1)、CDDP: 25mg/m <sup>2</sup> (d1)	2週毎
FOLFIRINOX	I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、CPT-11: 180mg/m <sup>2</sup> (d1)、5-FUiv: 400mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
mFOLFIRINOX	I-OHP: 85mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、CPT-11: 150mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎
nab-PTX+GEM	nab-PTX: 125mg/m <sup>2</sup> (d1.d8.d15)、GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)	4週毎
nal-IRI+5-FU/LV	nal-IRI: 70mg/m <sup>2</sup> (d1)、I-LV: 200mg/m <sup>2</sup> (d1)、5-FUciv: 2400mg/m <sup>2</sup> (d1-2)	2週毎

婦人科がん

レジメン名	薬剤情報	投与間隔
TC	PTX: 175mg/m <sup>2</sup> (d1)、CBDCA: AUC=5(d1)	3週毎
DC-weekly	DOC: 30mg/m <sup>2</sup> (d1.d8.d15)、CBDCA: AUC=2(d1.d8.d15)	4週毎
CPT-11+CDDP	CPT-11: 60mg/m <sup>2</sup> (d1.d8.d15)、CDDP: 60mg/m <sup>2</sup> (d1)	4週毎
CBDCA	CBDCA: AUC=5(d1)	3~4週毎
DC	DOC: 70mg/m <sup>2</sup> (d1)、CBDCA: AUC=5(d1)	3週毎
DOC-weekly	DOC: 25mg/m <sup>2</sup> (d1.d8.d15)	4週毎
DOC	DOC: 70mg/m <sup>2</sup> (d1)	3週毎
TC-weekly	PTX: 60mg/m <sup>2</sup> (d1.d8.d15)、CBDCA: AUC=2(d1.d8.d15)	4週毎
BEV+PLD	BEV: 15mg/kg(d1)、PLD: 40mg/m <sup>2</sup> (d1)	4週毎
PLD	PLD: 50mg/m <sup>2</sup> (d1)	4週毎
PLD+CBDCA	PLD: 30mg/m <sup>2</sup> (d1)、CBDCA: AUC=5(d1)	4週毎
Nogitecan	NGT: 1.5mg/m <sup>2</sup> (d1-d5)	3週毎
MTX	MTX: 0.4mg/kg(d1-d5)	5日間投与、7日間休薬
AP(THP+CDDP)	THP: 40mg/m <sup>2</sup> (d1)、CDDP: 75mg/m <sup>2</sup> (d1)	3週毎
DP(DOC+CDDP)	DOC: 70mg/m <sup>2</sup> (d1)、CDDP: 60mg/m <sup>2</sup> (d1)	3週毎
weeklyPTX	PTX: 80mg/m <sup>2</sup> (d1.d8.d15)	4週毎
DG	DOC: 70mg/m <sup>2</sup> (d8)、GEM: 1000mg/m <sup>2</sup> (d1.d8)	3~4週毎
BEV+CBDCA+PTX	CBDCA: AUC=5(d1)、PTX: 175mg/m <sup>2</sup> (d1)、BEV: 15mg/kg(d1)	3週毎
BEV+wPTX	BEV: 15mg/kg(d1)、PTX: 80mg/m <sup>2</sup> (d1.d8.d15)	3週毎
TP	PTX: 175mg/m <sup>2</sup> (d1)、CDDP: 50mg/m <sup>2</sup> (d1)	3週毎
CPT-11	CPT-11: 100mg/m <sup>2</sup> (d1.d8.d15)	4週毎
wGEM(3投1休)	GEM: 1000mg/m <sup>2</sup> (d1.d8.d15)	4週毎
BEV+CDDP+PTX	PTX: 175mg/m <sup>2</sup> (d1)、CDDP: 50mg/m <sup>2</sup> (d1)、BEV: 15mg/kg(d1)	3週毎
PTX+CDGP(TN)	PTX: 175mg/m <sup>2</sup> (d1)、CDGP: 100mg/m <sup>2</sup> (d1)	4週毎
BEV+CDGP+PTX	PTX: 175mg/m <sup>2</sup> (d1)、CDGP: 100mg/m <sup>2</sup> (d1)、BEV: 15mg/kg(d1)	4週毎

造血器腫瘍

レジメン名	薬剤情報	投与間隔
Rituximab	Rituximab: 375mg/m <sup>2</sup> (d1)	毎週
Rituximab(維持療法)	Rituximab: 375mg/m <sup>2</sup> (d1)	8週毎
CHASE-R	Rituximab: 375mg/m <sup>2</sup> (d1)、DEX: 40mg(d3-d5)、CPA: 1200mg/m <sup>2</sup> (d3)、Ara-C: 2000mg/m <sup>2</sup> (d4-d5)、VP-16: 100mg/m <sup>2</sup> (d3-d5)	3週毎
CHOP	DXR: 50mg/m <sup>2</sup> (d1)、VCR: 1.4mg/m <sup>2</sup> (d1)、CPA: 750mg/m <sup>2</sup> (d1)、PSL: 100mg(d1-d5)	3週毎
R-CHOP	Rituximab: 375mg/m <sup>2</sup> (d1)、DXR: 50mg/m <sup>2</sup> (d2)、VCR: 1.4mg/m <sup>2</sup> (d2)、CPA: 750mg/m <sup>2</sup> (d2)、PSL: 100mg(d2-d6)	3週毎
R-THP-COP	Rituximab: 375mg/m <sup>2</sup> (d5)、THP: 30mg/m <sup>2</sup> (d1)、VCR: 1.0mg/m <sup>2</sup> (d1)、CPA: 500mg/m <sup>2</sup> (d1)、PSL: 30mg/m <sup>2</sup> (d1-d5)	4週毎
THP-COP	THP: 30mg/m <sup>2</sup> (d1)、VCR: 1.0mg/m <sup>2</sup> (d1)、CPA: 400mg/m <sup>2</sup> (d1)、PSL: 30mg/m <sup>2</sup> (d1-d5)	4週毎
VCR+MTX+6-MP+DEX	メソトレキセート錠: 20mg/m <sup>2</sup> (d1.d8.d15.d22.d29.d36.d43.d50)、ロイケリン散: 50mg/m <sup>2</sup> (連日)、デカドロン錠: 6mg/m <sup>2</sup> (d1-d5.d29-d33)、VCR: 1.5mg/m <sup>2</sup> (d1.d29)	8週毎

悪性黒色腫

レジメン名	薬剤情報	投与間隔
DTIC	DTIC: 200mg(d1-5)	4週毎

骨軟部腫瘍

レジメン名	薬剤情報	投与間隔
DXR	DXR: 25mg/m <sup>2</sup> (d1-3)	3週毎

## 悪性神経膠腫

レジメン名	薬剤情報	投与間隔
BEV+TMZ(2週毎)	BEV: 10mg/kg(d1.d15)、TMZ(d1-5)	4週毎
BEV(3週毎)	BEV: 15mg/kg(d1)	3週毎